
Freedom of Information Request 
FA 19/07/00550  

Documents containing a list of all prescription drugs dispensed to 
individuals housed in onshore detention centres over financial year 
2018-19. I am not seeking the personal information of either detainees or 
medical professionals.  

Note: the Department’s health service provider, International Health and 
Medical Services (IHMS), advises that all medications dispensed in 
an immigration detention centre are either prescribed by a doctor or 
initiated and administered by a Registered Nurse if it is on the list of 
medications approved for this by the Regional Medical Director. All such 
dispensed medications are included in the report.  



ProductName Strength
Abiraterone acetate 250mg
Acarbose 50mg
Acetazolamide 250mg
Aciclovir 5%
Aciclovir 200mg
Aciclovir 5% (tube)
Acitretin 10mg
Adapalene / Benzoyl peroxide 0.1% / 2.5%
Adapalene / Benzoyl peroxide 0.3% / 2.5%
Adapalene / Benzoyl peroxide pump bottle
Adrenaline (epinephrine) 300mcg / 0.3mL
Agomelatine 25mg
Alectinib (Alecensa) 150mg
Alendronic acid 70mg
Allopurinol 100mg
Allopurinol 300mg
Alogliptin / Metformin hydrochloride 12.5 mg/850 mg
Alpha tocopherol 500IU
Alpha tocopheryl acetate 250mg
Alpha tocopheryl acetate
Alpha tocopheryl acid succinate / Ascorbic acid / Thiamine nitrate / Riboflavine / 
Nicotinamide / Calcium pantothenate / Pyridoxine hydrochloride / Cyanocobalamin / 
Cholecalciferol / Folic acid / Dunaliella salina cell fresh / Calcium hydrogen phosphate 
/ Magnesium oxide heavy / Zinc amino acid chelate / Ferrous fumarate / Manganese 
amino acid chelate / Cupric sulfate anhydrous / Chromium picolinate / Chromic 
chloride / Selenomethionine / Potassium iodide / Capsicum annuum fruit dry / Coleus 
forskohlii root dry
Alprazolam 0.5mg
Aluminium hydroxide gel, dried / Magnesium hydroxide / Simethicone 200mg / 200mg / 20mg

Aluminium hydroxide gel, dried / Magnesium hydroxide / Simethicone 200mg / 5mL / 200mg / 5mL / 20mg / 5mL
Aluminium hydroxide gel, dried / Magnesium hydroxide / Simethicone 400mg / 400mg / 40mg

Aluminium hydroxide gel, dried / Magnesium hydroxide / Simethicone 400mg / 5mL / 400mg / 5mL / 30mg / 5mL
Aluminium sulfate 20% (pump spray)
Amino acids chocolate
Amino acids Dutch chocolate
Amino acids French vanilla
Amino acids ready to hang pack; unflavoured
Amino acids ready to use
Amino acids vanilla
Amino acids vanilla, choc
Amino acids
Amino acids / Lecithin
Amiodarone hydrochloride 200mg
Amitriptyline hydrochloride 10mg
Amitriptyline hydrochloride 25mg
Amitriptyline hydrochloride 50mg
Amlodipine 10mg
Amlodipine 5mg
Amlodipine / Atorvastatin 5mg / 80mg
Amlodipine / Valsartan 10/320 mg
Amlodipine / Valsartan 5/160 mg
Amlodipine / Valsartan / Hydrochlorothiazide 10/160/25
Amorolfine 5%
Amoxicillin 1000mg
Amoxicillin 100mg / mL
Amoxicillin 1g
Amoxicillin 250mg
Amoxicillin 250mg / 5mL
Amoxicillin 500mg
Amoxicillin / Clavulanic acid 125 mg/31.25 mg per 5 mL
Amoxicillin / Clavulanic acid 500 mg/125 mg
Amoxicillin / Clavulanic acid 875 mg/125 mg
Amoxicillin / Clavulanic acid 875mg / 125mg
Apixaban 2.5mg
Apixaban 5mg
APO-Temazepam 10mg
Aqueous Cream APF
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Aqueous Cream BP
Aripiprazole 10mg
Aripiprazole 15mg
Aripiprazole 20mg
Aripiprazole 300mg
Aripiprazole 30mg
Aripiprazole 400mg
Aripiprazole 5mg
Artemether / Lumefantrine 20mg / 120mg
Ascorbic acid 500mg
Aspirin 100mg
Aspirin 300mg
Aspirin 320mg
Aspirin 500mg
Aspirin / Codeine phosphate 300mg / 8mg
Atenolol 50mg
Atomoxetine 40mg
Atomoxetine 80mg
Atorvastatin 10mg
Atorvastatin 10mg (blister)
Atorvastatin 20mg
Atorvastatin 20mg (blister)
Atorvastatin 40mg
Atorvastatin 40mg (blister)
Atorvastatin 80mg
Atovaquone / Proguanil hydrochloride 250mg / 100mg
Atropine sulfate 1%
Atropine sulfate / Diphenoxylate hydrochloride 25mcg / 2.5mg
Azathioprine 50mg
Azelastine / Fluticasone propionate 120 sprays
Azithromycin 500mg
Baclofen 25mg
Beclomethasone dipropionate 50mcg / dose
Benzathine penicillin 900mg / 2.3mL
Benzatropine mesilate 2mg
Benzatropine mesilate 2mg / 2mL
Benzocaine / Clove bud oil / Ethanol 7.5% / 19% / 18%
Benzocaine / Phenazone 14mg / mL / 54mg / mL
Benzoyl peroxide 2.50%
Benzoyl peroxide 5%
Benzoyl peroxide 10%
Benzoyl peroxide 50mg / g
Benzydamine hydrochloride 1.5mg / mL
Benzyl benzoate 25%
Berberine chloride 0.26mg / mL
Betadine Sore Throat Gargle 7.50%
Betahistine dihydrochloride 16mg
Betamethasone dipropionate 0.5mg / g
Betamethasone valerate 0.05%
Betamethasone valerate 0.10%
Betamethasone valerate 0.2mg / g
Betamethasone valerate 0.61mg / g
Bimatoprost / Timolol 0.3mg / mL / 5mg / mL
Bisacodyl 10mg
Bisacodyl 5mg
Bisoprolol fumarate 10mg
Bisoprolol fumarate 2.5mg
Bisoprolol fumarate 5mg
Blackmores Alive Men's 50+ Multivitamin
Blackmores Alive Men's 50+ Multivitamin Tablets
Blackmores Alive Men's Multivitamin Tablets
Blackmores Alive Women's Multivitamin Tablets
Blackmores Bio Zinc Tablets
Blackmores Mega B Complex Tablet
Blackmores Nails, Hair & Skin Tablets
Blackmores Women's Vitality Multi Tablets
Bonjela 87.14mg / g Cho
Boostrix-IPV Suspension for injection
Brexpiprazole 4mg
Bromhexine hydrochloride 12mg / 15mL
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Bromhexine hydrochloride 4mg / 5mL
Bromhexine hydrochloride 8mg
Bromhexine hydrochloride 8mg / 5mL
Bromhexine hydrochloride / Pholcodine 12mg / 15mL / 15mg / 15mL
Bromhexine hydrochloride / Pseudoephedrine hydrochloride 12mg / 15mL / 60mg / 15mL
Bromocriptine 5mg
Budesonide 200mcg / dose
Budesonide 32mcg / dose
Budesonide 400mcg / dose
Budesonide 64mcg / dose
Budesonide / Eformoterol fumarate dihydrate 200mcg / dose / 6mcg / dose
Budesonide / Eformoterol fumarate dihydrate 400mcg / dose / 12mcg / dose
Budesonide / Formoterol (eformoterol) fumarate dihydrate 100mcg / dose / 3mcg / dose
Budesonide / Formoterol (eformoterol) fumarate dihydrate 200mcg / dose / 6mcg / dose
Budesonide / Formoterol (eformoterol) fumarate dihydrate 400mcg / dose / 12mcg / dose
Buprenorphine 15mg
Buprenorphine 20mg (equiv. 20 mcg/hr)
Buprenorphine 25mg (equiv. 25 mcg/hr)
Buprenorphine 2mg
Buprenorphine 5mg
Buprenorphine 5mg (equiv. 5 mcg/hr)
Buprenorphine / Naloxone hydrochloride 2 mg/0.5 mg
Buprenorphine / Naloxone hydrochloride 2mg / 0.5mg
Buprenorphine / Naloxone hydrochloride 8mg / 2mg
Buprenorphine hydrochloride / Naloxone hydrochloride 8 mg/2 mg
Bupropion hydrochloride SR 150mg
Buscopan 10mg
Calamine 15g / 100mL
Calcipotriol 50mcg / g
Calcipotriol / Betamethasone 50mcg / g / 500mcg / g
Calcipotriol / Betamethasone dipropionate 50mcg / g / 500mcg / g
Calcium carbonate 1500mg
Calcium carbonate 1500mg (equiv. Ca 600 mg)
Candesartan cilexetil 16mg
Candesartan cilexetil 32mg
Candesartan cilexetil 4mg
Candesartan cilexetil 8mg
Candesartan cilexetil / Hydrochlorothiazide 16/12.5 mg
Carbamazepine 100mg
Carbamazepine 200mg
Carbamazepine 400mg
Carbimazole 5mg
Carbomer 3mg / g
Carmellose sodium 5mg / mL
Carmellose sodium / Glycerol 0.5% / 0.9%
Carvedilol 12.5mg
Cefaclor 375mg
Cefaclor SR 375mg
Ceftriaxone 1g
Ceftriaxone 500mg
Cefuroxime 250mg
Celecoxib 100mg
Celecoxib 200mg
Cenovis Mega B Tablets
Cenovis Multivitamin and Minerals Tablets
Centrum Advance Tablets
Centrum for Women Tablets
Cephalexin 125mg / 5mL
Cephalexin 250mg
Cephalexin 250mg / 5mL
Cephalexin 500mg
Cerumol Ear Drops
Cetirizine hydrochloride 10mg
Cetylpyridinium chloride 500mcg / mL
Chloramphenicol 0.50%
Chloramphenicol 1%
Chloramphenicol 1%
Chlorhexidine acetate / Cetrimide 0.015% / 0.15%
Chlorhexidine gluconate 0.20%
Chlorhexidine gluconate 4%
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Chlorhexidine gluconate / Ethanol 0.2g / 100mL / 11.8mL / 100mL
Chlorphenamine maleate (chlorpheniramine maleate) / Paracetamol / 
Pseudoephedrine hydrochloride 2mg / 500mg / 30mg
Chlorpromazine hydrochloride 100mg
Chlorpromazine hydrochloride 25mg
Chlortalidone 25mg

Cholecalciferol 25mcg (equiv. vit D<sub>3</sub> 1000 IU)
Choline salicylate 87mg / g
Ciclesonide 160mcg / dose
Ciclosporin 100mg
Cinchocaine hydrochloride / Hydrocortisone 5mg / g / 5mg / g
Cinchocaine hydrochloride / Hydrocortisone
Cinchocaine hydrochloride / Zinc oxide 5mg / g / 200mg / g
Ciprofloxacin 0.30%
Ciprofloxacin 250mg
Ciprofloxacin 3mg / mL
Ciprofloxacin 500mg
Ciprofloxacin / Hydrocortisone 2mg / mL / 10mg / mL
Citalopram 10mg
Citalopram 20mg
Citalopram 40mg
Clarithromycin 250mg
Clarithromycin 500mg
Clarithromycin / Esomeprazole / Amoxicillin 500mg / 20mg / 500mg
Clarithromycin / Esomeprazole / Amoxicillin 7 day pack
Clindamycin 1%
Clindamycin 150mg
Clindamycin 20mg / g
Clindamycin 20mg / g (+ 7 applicators)
Clindamycin / Benzoyl peroxide 1% / 5%
Clindamycin / Benzoyl peroxide tube
Clobetasol propionate 500mcg / mL
Clofazimine 50mg
Clomipramine hydrochloride 25mg
Clonazepam 0.5mg
Clonazepam 2mg
Clonazepam Tablets 0.5mg
Clonidine hydrochloride 100mcg
Clopidogrel 75mg
Clopidogrel / Aspirin 75 mg/100 mg
Clotrimazole 1%
Clotrimazole 100mg
Clotrimazole 100mg (with applicator)
Clotrimazole 10mg / g
Clotrimazole 2% (with 3 applicators)
Clotrimazole 2% w/w
Clotrimazole 20mg / g
Clotrimazole 500mg (with applicator)

Clotrimazole / Clotrimazole
Pessary 500 mg with applicator + Cream 
(1%) 10 g

Clotrimazole / Hydrocortisone 1% / 1%
Clozapine 100mg
Clozapine 25mg
Coal tar 1%
Cobicistat / Darunavir 150mg / 800mg
Codeine phosphate 30mg
Colchicine 500mcg
Cold & Flue

Colecalciferol
175mcg (equiv. vit D<SUB>3</SUB> 7000 
IU)

Colecalciferol 25mcg

Colecalciferol
25mcg (equiv. vit D<SUB>3</SUB> 1000 
IU)

Colecalciferol
25mcg / 0.2mL (equiv. vit 
D<SUB>3</SUB> 1000 IU/0.2 mL)

Colecalciferol 5mcg / 0.5mL

Colecalciferol
5mcg / 0.5mL (equiv. vit D<SUB>3</SUB> 
200 IU per 0.5 mL)

Colecalciferol / Calcium 12.5mcg / 600mg
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Colecalciferol / Calcium carbonate 25mcg / 1500mg
Colecalciferol / Calcium carbonate / Menaquinone 7 25mcg / 2g / 180mcg
Colloidal oatmeal fragrance free
Colloidal oatmeal
Coloxyl
Coloxyl 
Coloxyl & Senna 500mg
Coloxyl with Senna 50mg Doc / 8mg Sen
Contact lens cleaner
Corn pad
Cough mixture
Crotamiton 10%
Curcumin 6.074mg
Cyanocobalamin 100mcg
Cyanocobalamin 1mg / mL
Cyclopentolate hydrochloride 1%
Cyproheptadine hydrochloride 4mg
Cyproterone acetate 100mg
Cyproterone acetate 50mg
Cyproterone acetate / Ethinyloestradiol 2000mcg / 35mcg
Cyproterone acetate / Ethinyloestradiol 2mg / 35mcg
Dabrafenib 75mg
Dapagliflozin 10mg
Dapagliflozin / Metformin hydrochloride XR 10mg / 1000mg
Denosumab 120mg / 1.7mL
Denosumab 60mg / mL
Desvenlafaxine SR 100mg
Desvenlafaxine SR 50mg
Dexamethasone 0.10%
Dexamethasone 0.5mg
Dexamethasone 4mg
Dexamethasone / Framycetin sulfate / Gramicidin 0.5mg / mL / 5mg / mL / 0.05mg / mL
Dexchlorpheniramine maleate 2mg
Dexpanthenol 50mg / g
Dextromethorphan hydrobromide 10mg / 5mL
Dextromethorphan hydrobromide 30mg / 10mL
Diazepam 2mg
Diazepam 5mg
Diclofenac diethylamine 1.16%
Diclofenac diethylamine 1.16% (Equiv diclofenac Na 1%)
Diclofenac diethylamine 23.2mg / g
Diclofenac diethylammonium 1.16% (Equiv diclofenac Na 1%)
Diclofenac sodium 1%
Diclofenac sodium 10mg / g
Diclofenac sodium 25mg
Diclofenac sodium 50mg
Dicloxacillin sodium 500mg
Dimethicone / Allium cepa bulb extract
Diphenhydramine hydrochloride 50mg
Diphenhydramine hydrochloride / Ammonium chloride 12.5mg / 5mL / 125mg / 5mL
Diphtheria toxoid / Tetanus toxoid 2IU / 0.5mL / 20IU / 0.5mL
Diphtheria toxoid / Tetanus toxoid / Pertussis vaccine Prefilled syringe
Dipyridamole / Aspirin SR 200mg / 25mg
Disulfiram 200mg
Docusate sodium 0.50%
Docusate sodium 50mg
Docusate sodium / Sennoside B 50mg / 8mg
Docusate sodium / Sennosides A and B 50mg / 8mg
Dolutegravir 50mg
Dolutegravir / Abacavir / Lamivudine 50mg / 600mg / 300mg
Domperidone 10mg
Doxepin 10mg
Doxepin 50mg
Doxycycline hydrochloride 100mg
Doxycycline hydrochloride 50mg
Doxylamine succinate 25mg
Driclor Mens Antiperspirant 60 mls
Duloxetine 30mg
Duloxetine 60mg
Dutasteride / Tamsulosin hydrochloride 500mcg / 400mcg
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Eagle CytoPro Balance Probiotic Powder
Econazole nitrate 1%
Eicosapentaenoic acid / Docosahexaenoic acid 180mg / 120mg
Elevit Tablets
Elevit Women's Multi Tablets
Empagliflozin 10mg
Empagliflozin 25mg
Empagliflozin / Metformin hydrochloride 12.5mg / 1000mg
Empagliflozin / Metformin hydrochloride 5mg / 1000mg
Emtricitabine / Tenofovir alafenamide 200/25 mg
Enalapril maleate 10mg
Enalapril maleate 20mg
Engerix-B 20mcg per 1mL, 1mL.
Enoxaparin sodium 100mg / mL
Enoxaparin sodium 100mg / mL (prefilled syringe)
Enoxaparin sodium 150mg / mL
Enoxaparin sodium 40mg / 0.4mL (prefilled syringe)
Enoxaparin sodium 60mg / 0.6mL (prefilled syringe)
Entecavir monohydrate 0.5mg
Erythromycin 250mg
Erythromycin ethyl succinate 400mg
Escitalopram 10mg
Escitalopram 20mg
Esomeprazole 20mg
Esomeprazole 40mg
Esomeprazole 40mg (solv req'd)
Estradiol 75mcg / 24hour
Estradiol / Estradiol / Dydrogesterone 2mg / 2mg / 10mg
Estradiol / Norethisterone acetate 1mg / 500mcg
Estradiol valerate 2mg
Ethambutol hydrochloride 400mg
Ethinyloestradiol / Drospirenone 30mcg / 3mg
Ethinyloestradiol / Levonorgestrel 20mcg / 100mcg
Ethinyloestradiol / Levonorgestrel 30mcg / 150mcg
Eulactol Heel Balm Cream
Eulactol Soap-Free Cleansing Bar
Euphausia superba oil / Eicosapentaenoic acid / Docosahexaenoic acid 1500mg
Exenatide 2mg
Ezetimibe 10mg
Ezetimibe / Atorvastatin 10mg / 40mg
Ezetimibe / Atorvastatin 30 day pack (60 tabs)
Ezetimibe / Rosuvastatin 10mg / 10mg
Ezetimibe / Simvastatin 10mg / 10mg
Ezetimibe / Simvastatin 10mg / 40mg
FAB Iron + Vitamin B Complex Tablets
Famciclovir 250mg
Famciclovir 500mg
Fenofibrate 145mg
Fenofibrate 48mg
Ferrous fumarate 200mg
Ferrous fumarate 200mg (equiv. iron 65.7 mg)
Ferrous fumarate / Folic acid 310mg / 350mcg
Ferrous fumarate / Folic acid equiv. iron 100 mg
Ferrous sulfate 150mg / 5mL
Ferrous sulfate 325mg
Ferrous sulfate / Folic acid 250mg / 300mcg
Ferrous sulfate / Sodium ascorbate 325mg / 562.4mg
Ferrous sulfate, dried / Folic acid 270mg / 300mcg
Fexofenadine hydrochloride 120mg
Fexofenadine hydrochloride 120mg (equiv. fexofenadine 112 mg)
Fexofenadine hydrochloride 180mg
Fexofenadine hydrochloride 180mg (equiv. fexofenadine 168 mg)
Fexofenadine hydrochloride 6mg / mL
Finasteride 1mg
Finasteride 5mg
Fish oil natural 1000mg
Fish oil natural 1g
Fish oil natural / Eicosapentaenoic acid / Docosahexaenoic acid 2000mg / 360mg / 240mg
Fish oil, natural 1000mg
Fish oil, natural 1g
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Fish oil, natural / Alpha tocopherol 1000mg / 13.42mg
Fish oil, natural / Eicosapentaenoic acid / Docosahexaenoic acid 1000mg
Fish oil, natural / Eicosapentaenoic acid / Docosahexaenoic acid 2000mg
Fish oil, natural / Eicosapentaenoic acid / Docosahexaenoic acid 2000mg / 360mg / 240mg
FLO Kids Sinus Care Starter Kit
FLO Saline + PLUS Nasal spray
FLO Sinus Care Powder for nasal wash
Flucloxacillin 1g
Flucloxacillin 250mg
Flucloxacillin 500mg
Fluconazole 150mg
Fluconazole 50mg
Flumethasone pivalate / Clioquinol 0.02% / 1%
Fluorometholone 0.10%
Fluorometholone acetate 0.10%
Fluoxetine 20mg
Fluticasone furoate 27.5mcg / dose
Fluticasone furoate / Vilanterol 100mcg / 25mcg
Fluticasone furoate / Vilanterol 200mcg / 25mcg
Fluticasone propionate 125mcg / dose
Fluticasone propionate 250mcg / dose
Fluticasone propionate 50mcg / actuation
Fluticasone propionate / Salmeterol xinafoate 100mcg / 50mcg
Fluticasone propionate / Salmeterol xinafoate 125mcg / 25mcg
Fluticasone propionate / Salmeterol xinafoate 250mcg / 25mcg
Fluticasone propionate / Salmeterol xinafoate 250mcg / 50mcg
Fluticasone propionate / Salmeterol xinafoate 500mcg / 50mcg
Fluticasone propionate / Salmeterol xinafoate 50mcg / 25mcg
Fluvoxamine maleate 100mg
Fluvoxamine maleate 50mg
Folic acid 500mcg
Folic acid 5mg
Framycetin sulfate 5mg / mL
Frusemide 40mg
Furosemide (frusemide) 20mg
Furosemide (frusemide) 40mg
Fybogel 3.5g (Easy dose sachets)
Gabapentin 100mg
Gabapentin 300mg
Gabapentin 400mg
Gabapentin 600mg
Gabapentin 800mg
Gastrolyte fruit flavour
Gastrolyte orange flavour
Gastrolyte Effervescent Tablets
Gastrolyte Powder Sachets
Gastrolyte-R sachet
Gaviscon 250mg Sod / 133.5mg Sod / 80mg Cal
Gaviscon 500mg Sod / 267mg Sod / 160mg Cal
Genvoya Tablets
Gliclazide 30mg
Gliclazide 60mg
Gliclazide 80mg
Glimepiride 1mg
Glimepiride 2mg
Glucosamine hydrochloride 1.5g
Glucosamine hydrochloride 1500mg
Glucosamine hydrochloride 1g
Glucosamine hydrochloride 750mg
Glucose 5%
Glycerol 10%
Glycerol 1.4g
Glycerol 2.8g
Glycerol 700mg
Glycerol, topical 10%
Glyceryl trinitrate 0.2% w/w
Glyceryl trinitrate 400mcg / dose
Glyceryl trinitrate 400mcg / dose (14.7 mL)
Glycoprep-C Powder for oral solution
Gold Cross Senega and Ammonia Mixture APF 14  Sen /  Amm /  Cam
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Goserelin 10.8mg
Griseofulvin 500mg
Guaifenesin 200mg / 15mL
Guaifenesin 20mg / mL
Guaifenesin / Bromhexine hydrochloride 200mg / 10mL / 8mg / 10mL
Guaifenesin / Dextromethorphan hydrobromide 100mg / 5mL / 15mg / 5mL
Guanfacine Hydrochloride 1mg
Haloperidol 0.5mg
Haloperidol 1.5mg
Haloperidol 2mg / mL
Haloperidol 5mg
Haloperidol decanoate 150mg / 3mL
Hartmann's IV Infusion
Hedera helix leaf dry 20.4mg / mL
Hepatitis A vaccine / Hepatitis B vaccine prefilled syringe
Hepatitis B vaccine 10mcg / mL (Vial)
Hepatitis B vaccine 20mcg / mL
Hepatitis B vaccine 20mcg / mL (prefilled syringe)
Hepatitis B vaccine 5mcg / 0.5mL
Hydralyte Powder
Hydrochlorothiazide 25mg
Hydrocortisone 0.50%
Hydrocortisone 1%
Hydrocortisone 20mg
Hydrocortisone 4mg
Hydrocortisone / Clotrimazole 1% / 1%
Hydrocortisone / Lidocaine (lignocaine) 0.5% / 5%
Hydrocortisone / Miconazole nitrate 1% / 2%
Hydrocortisone acetate 1%
Hydrocortisone acetate / Lidocaine (lignocaine) 2.5mg / g / 50mg / g
Hydroquinone / Salicylic acid / Padimate O 2% / 1.5% / 0.3%
Hydroxocobalamin 1mg / mL
Hydroxocobalamin chloride 1000mcg / mL
Hyoscine butylbromide 10mg
Hyoscine butylbromide 20mg
Hyoscine hydrobromide 0.3mg
Hypericum perforatum 1.35g
Hypromellose 0.30%
Hypromellose 0.50%
Hypromellose 3mg / g
Hypromellose / Carbomer 0.3% / 0.22%
Hypromellose / Carbomer 980 3mg / g / 2mg / g
Hypromellose / Dextran 70 3mg / mL / 1mg / mL
Ibuprofen 5%
Ibuprofen 100mg / 5mL
Ibuprofen 200mg
Ibuprofen 400mg
Ibuprofen 5% w/w
Imiquimod 12.5mg / 250mg
Indapamide hemihydrate SR 1.5mg
Indometacin 25mg
Infanrix Hexa (thiomersal free) Suspension for injection
Influenza virus vaccine, quadrivalent 0.06mg / 0.5mL (without needle)
Influenza virus vaccine, quadrivalent 60mcg / 0.5mL
Influenza virus vaccine, trivalent 45mcg / 0.5mL
Inhalational device
Insulin glargine 100units / mL
Insulin glargine 100units / mL (cartridge)
Insulin glargine 100units / mL (vial)
Insulin glargine 300units / mL
Insulin glulisine 100units / mL (prefilled pen)
Insulin lispro (rbe) / Insulin, lispro (rbe) protamine suspension 100units / mL
Insulin, aspart (rys) 100units / mL
Insulin, aspart (rys) 100units / mL (cartridge)
Insulin, aspart (rys) 100units / mL (pen injector + cartridge)
Insulin, aspart (rys) 100units / mL (vial)
Insulin, aspart (rys) / Insulin, aspart (rys) protamine suspension 100units / mL (cartridge)
Insulin, aspart (rys) / Insulin, aspart (rys) protamine suspension 100units / mL (pen injector + cartridge)
Insulin, aspart (rys) / Insulin, aspart (rys) protamine suspension 30% / 70%
Insulin, detemir (rys) 100units / mL
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Insulin, glargine 100U / mL
Insulin, isophane (bovine) 100units / mL
Insulin, isophane (rys) 100units / mL
Insulin, neutral (rys) / Insulin, isophane (rys) 100units / mL
Ipratropium bromide 21mcg / actuation
Ipratropium bromide 22mcg / dose (15 mL)
Ipratropium bromide 44mcg / dose (10 mL)
Ipratropium bromide 500mcg / mL
Ipratropium bromide / Xylometazoline hydrochloride 0.6mg / mL / 0.5mg / mL
Irbesartan 150mg
Irbesartan 300mg
Irbesartan 75mg
Irbesartan / Hydrochlorothiazide 300mg / 25mg
Isoniazid 100mg
Isotretinoin 20mg
Ispaghula 3.5g (Easy dose sachet)
Ivermectin 3mg
Kenacomb Ointment
Kenacomb Otic
Kenacomb Otic Ear drops
Kenacomb Otic Ear ointment
Ketoconazole 1%
Ketoconazole 2%
Ketoconazole 20mg / g
Ketoprofen SR 200mg
Ketorolac trometamol 30mg / mL
Ketotifen 250mcg / mL
Ketotifen 250mcg / mL (multidose bottle)
K-Y Ultra Gel Personal Lubricant
Lacosamide 150mg
Lactobacillus acidophilus / Bifidobacterium lactis / Bovine colostrum 67mg
Lactobacillus plantarum
Lactulose 3.34g / 5mL
Lamivudine 100mg
Lamivudine / Zidovudine 150mg / 300mg
Lamotrigine 100mg
Lamotrigine 200mg
Lamotrigine 25mg
Lamotrigine 50mg
Lansoprazole 15mg
Latanoprost 50mcg / mL
Laxative
Ledipasvir / Sofosbuvir 90mg / 400mg
Leflunomide 20mg
Levetiracetam 1000mg
Levetiracetam 250mg
Levetiracetam 500mg
Levocabastine 0.5mg / mL
Levonorgestrel / Ethinyloestradiol 150mcg / 30mcg
Levothyroxine sodium 100mcg
Levothyroxine sodium 100mcg (blister)
Levothyroxine sodium 125mcg
Levothyroxine sodium 25mcg
Levothyroxine sodium 50mcg
Levothyroxine sodium 75mcg
Levothyroxine sodium 75mcg (blister)
Lidocaine (lignocaine) 50mg / g
Lidocaine (lignocaine) hydrochloride 2%
Linagliptin 5mg
Linum usitatissimum / Linolenic acid 1g
Lipase / Protease / Amylase 25,000units / 1000units / 18,000units
Lisinopril 5mg
Listerine Antiseptic Mouthwash
Lithium carbonate 250mg
Lithium carbonate 450mg
Lithium carbonate SR 450mg
Loperamide hydrochloride 2mg
Lorastyne 10 mg
Loratadine 10mg
Loratadine 1mg / mL
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Lorazepam 1mg
Losartan potassium 50mg
Lurasidone hydrochloride 40mg
Lurasidone hydrochloride 80mg
Macitentan 10mg
Macrogol 3350 1g / g
Macrogol 3350 sachets
Magnesium 400mg
Magnesium amino acid chelate / Magnesium diglycinate / Zinc sulfate monohydrate / 
Pyridoxine hydrochloride / Chromic chloride / Selenomethionine
Magnesium aspartate 500mg
Magnesium aspartate dihydrate 500mg
Magnesium citrate 414.24mg / g
Magnesium Plus Tablets
Maviret (Glecaprevir 100mg / Pibrentasvir 40mg)
Measles vaccine, live / Mumps vaccine, live / Rubella vaccine, live (+ solv.)

Measles vaccine, live / Mumps vaccine, live / Rubella vaccine, live
1000TCID50 / 12500TCID50 / 
1000TCID50

Mebendazole 100mg
Mebendazole 100mg / 5mL
Mebeverine hydrochloride 135mg
Medroxyprogesterone acetate 10mg
Medroxyprogesterone acetate 150mg / mL
Medroxyprogesterone acetate 5mg
Mefenamic acid 250mg
Melatonin 2mg
Melatonin
Melatonin Tablets 2mg 2 mg
Meloxicam 15mg
Meloxicam 7.5mg
Menevit Capsules
Menthol / Eucalyptus oil / Methyl salicylate 2% / 8.8% / 28.3%
Mesalazine 1.2g
Mesalazine 1g
Mesalazine 4g / 60mL
Mesalazine 500mg
Metformin hydrochloride 1000mg
Metformin hydrochloride 1g
Metformin hydrochloride 500mg
Metformin hydrochloride 850mg
Metformin hydrochloride / Glibenclamide 500mg / 2.5mg
Metformin hydrochloride SR 1000mg
Metformin hydrochloride SR 1g
Metformin hydrochloride SR 500mg
Metformin hydrochloride XR 1000mg
Metformin hydrochloride XR 500mg
Methadone hydrochloride 10mg
Methadone hydrochloride 5mg / mL
Methotrexate 10mg
Methyl salicylate / Menthol 12.74% / 5.88%
Methyl salicylate / Menthol 30% / 8%
Methylene bis-benzotriazolyl tetramethylbutylphenol / Bemotrizinol 25mg / g / 18mg / g
Methylprednisolone aceponate 1mg / g
Metoclopramide hydrochloride 10mg
Metoclopramide hydrochloride 10mg / 2mL
Metoprolol tartrate 100mg
Metoprolol tartrate 50mg
Metronidazole 400mg
Metronidazole 7.5mg / g
Metsal Heat Rub Cream and Gel 2.0% Men / 8.8% Euc / 28.3% Met
Miconazole 2%
Miconazole 2% (with brush)
Miconazole 20mg / g
Miconazole / Zinc oxide 0.25% w/w / 15% w/w
Miconazole nitrate 2%
Miconazole nitrate / Zinc oxide 2.5mg / g / 150mg / g
Minocycline hydrochloride 100mg
Minocycline hydrochloride 50mg
Minoxidil 5%
Mirabegron 25mg

10

Document 1



Mirtazapine 15mg
Mirtazapine 30mg
Mirtazapine 45mg
Modafinil 100mg
Moisturiser
Mometasone furoate 1mg / g
Mometasone furoate 50mcg / dose
Montelukast 10mg
Morphine sulfate 10mg
Movicol
Movicol Chocolate Powder for oral solution
Movicol Flavour Free Powder for oral solution
Movicol Powder for oral solution
Moxifloxacin 400mg
Multi Essentials
Multi Essentials Tablets
Mupirocin 2%

Mylanta Heartburn Relief

400mg / 20mL Alu / 400mg / 20mL Mag / 
500mg / 20mL Cal / 500mg / 20mL Sod / 
310mg / 20mL Alg

Mylanta Original 200mg Alu / 200mg Mag / 20mg Sim
Naloxone hydrochloride 400mcg / mL
Naltrexone hydrochloride 50mg
Naphazoline hydrochloride 0.10%
Naphazoline hydrochloride / Antazoline phosphate 0.5mg / mL / 5mg / mL
Naphazoline hydrochloride / Pheniramine maleate 0.25mg / mL / 3mg / mL
Naproxen 250mg
Naproxen 500mg
Naproxen / Esomeprazole 500mg / 20mg
Naproxen SR 1000mg
Naproxen SR 750mg
Nevirapine 200mg
Nicotine 10mg / 16hour
Nicotine 10mg / 16hours
Nicotine 14mg / 24hour
Nicotine 15mg
Nicotine 15mg / 16hour

Nicotine 15mg / 16hour (13.5 cm<SUP>2</SUP>)
Nicotine 15mg / 16hours
Nicotine 1mg / spray (150 sprays)
Nicotine 21mg / 24hour
Nicotine 25mg / 16hour
Nicotine 2mg
Nicotine 5mg / 16hour
Nicotine 5mg / 16hours
Nicotine 7mg / 24hour
Nifedipine 20mg
Nitrofurantoin 50mg
Norethisterone 5mg
Nortriptyline 25mg
Nystatin 100,000units / mL
Oestradiol 25mcg / 24hours (2 mg)
Ofloxacin 3mg / mL
Olanzapine 10mg
Olanzapine 15mg
Olanzapine 2.5mg
Olanzapine 20mg
Olanzapine 5mg
Olanzapine 7.5mg
Olanzapine pamoate monohydrate 300mg
Olanzapine pamoate monohydrate 405mg
Olive oil / Coconut oil 45mg / g / 40mg / g
Olmesartan medoxomil 20mg
Olmesartan medoxomil 40mg
Olmesartan medoxomil / Amlodipine 40/10 mg
Olopatadine 1mg / mL
Omega 3:6:9 Capsules
Omeprazole 10mg
Omeprazole 20mg
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Omeprazole magnesium 20mg
Ondansetron 4mg
Ondansetron 8mg
Orlistat 120mg
Osteo Panadol
Otocomb Otic Ear drops
Otocomb Otic Ear ointment
Oxazepam 30mg
Oxybutynin hydrochloride 5mg
Oxycodone hydrochloride 10mg / mL
Oxycodone hydrochloride 1mg / mL
Oxycodone hydrochloride 20mg
Oxycodone hydrochloride 30mg
Oxycodone hydrochloride 5mg
Oxycodone hydrochloride / Naloxone hydrochloride 10mg / 5mg
Oxycodone hydrochloride / Naloxone hydrochloride 30mg / 15mg
Oxycodone hydrochloride / Naloxone hydrochloride 5mg / 2.5mg
Oxymetazoline hydrochloride 0.05%
Oxymetazoline hydrochloride 0.5mg / mL
Oxymetazoline hydrochloride 500mcg / mL
Oxymetazoline hydrochloride 500mcg / mL (metered pump spray)
Paliperidone 100mg
Paliperidone 150mg
Paliperidone 263mg / 1.315mL
Paliperidone 350mg / 1.75mL
Paliperidone 3mg
Paliperidone 50mg
Paliperidone 525mg / 2.625mL
Paliperidone 6mg
Paliperidone 75mg
Paliperidone 9mg
Panadine
Panadol 500mg
Panadol Osteo 600mg
Panax ginseng root dry / Trigonella foenum-graecum seed dry / Eleutherococcus 
senticosus root dry / Ubidecarenone / Lycopene / Folic acid / Selenomethionine / Zinc 
oxide
Pantoprazole 20mg
Pantoprazole 40mg
Paracetamol 100mg / mL
Paracetamol 100mg / mL (with measuring dropper)
Paracetamol 120mg / 5mL
Paracetamol 120mg / 5mL (Strawberry flavour)
Paracetamol 240mg / 5mL
Paracetamol 250mg
Paracetamol 500mg
Paracetamol 600mg
Paracetamol 665mg
Paracetamol / Codeine phosphate 500mg / 15mg
Paracetamol / Codeine phosphate 500mg / 30mg
Paracetamol / Codeine phosphate 500mg / 8mg
Paracetamol / Codeine phosphate 500mg / 9.6mg
Paracetamol / Ibuprofen 500mg / 150mg
Paracetamol / Phenylephrine hydrochloride 500mg / 6.1mg
Paracetamol / Pseudoephedrine hydrochloride 500mg / 30mg
Paracetamol / Pseudoephedrine hydrochloride / Codeine phosphate 500mg / 30mg / 6mg
Paraffin, light liquid / Wool fat
Paraffin, liquid / Paraffin, white soft 50% / 50%
Paraffin, liquid / Paraffin, white soft / Wool fat
Paraffin, white soft
Paroxetine 20mg
Penta-Vite Multivitamins Oral Liquid
Peppermint oil 0.2mL
Periciazine 10mg
Perindopril arginine 10mg
Perindopril arginine 2.5mg
Perindopril arginine 5mg
Perindopril arginine / Amlodipine 10mg / 10mg
Perindopril arginine / Amlodipine 5mg / 10mg
Perindopril arginine / Amlodipine 5mg / 5mg
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Perindopril arginine / Amlodipine perindopril 10 mg/amlodipine 10 mg
Perindopril arginine / Amlodipine perindopril 10 mg/amlodipine 5 mg
Perindopril arginine / Amlodipine perindopril 5 mg/amlodipine 10 mg
Perindopril arginine / Amlodipine perindopril 5 mg/amlodipine 5 mg
Perindopril arginine / Indapamide hemihydrate 5 mg/1.25 mg
Perindopril arginine / Indapamide hemihydrate 5mg / 1.25mg
Perindopril erbumine 2mg
Perindopril erbumine 4mg
Perindopril erbumine 8mg
Permethrin 5%
Permethrin 50mg / mL

Pertussis vaccine / Diphtheria toxoid / Tetanus toxoid
15.5mcg / 0.5mL / 2IU / 0.5mL / 20IU / 
0.5mL

Pharmacy Action Cold and Flu Relief Day and Night Tablets
Phenoxymethylpenicillin 250mg / 5mL
Phenoxymethylpenicillin potassium 250mg
Phenoxymethylpenicillin potassium 500mg
Phentermine 30mg
Phentermine 40mg
Phenylephrine hydrochloride 5mg / mL
Phenylephrine hydrochloride / Paracetamol 5mg / 500mg
Phenylephrine hydrochloride / Prednisolone acetate 0.12% / 1%
pHisoHex 10mg / mL
Pholcodine 1mg / mL
Pilocarpine hydrochloride 2%
Piroxicam 20mg
Pizotifen 0.5mg
Pneumococcal vaccine 30.8mcg / 0.5mL
Pneumococcal vaccine prefilled syringe
Podophyllotoxin 1.5mg / g
Podophyllum resin
Poliomyelitis vaccine 80D-antigen units / 0.5mL
Poloxamer 10%
Polyethylene glycol 400 2.5mg / mL
Polyvinyl alcohol 1.40%
Polyvinyl alcohol / Povidone 14mg / mL / 6mg / mL
Ponstan 250mg
Potassium chloride SR 600mg
Povidone-iodine 7.50%
Povidone-iodine 10%
Povidone-iodine 10mg / mL
Pravastatin sodium 20mg
Prazosin 1mg
Prazosin 2mg
Prazosin 5mg
Prednisolone 25mg
Prednisolone 5mg
Prednisolone sodium phosphate 0.5% (monodose)
Prednisone 25mg
Prednisone 5mg
Pregabalin 150mg
Pregabalin 25mg
Pregabalin 300mg
Pregabalin 75mg
Primidone 250mg
Prochlorperazine maleate 5mg
Promethazine hydrochloride 10mg
Promethazine hydrochloride 25mg
Propranolol hydrochloride 10mg
Propranolol hydrochloride 40mg
Pseudoephedrine hydrochloride 60mg
Pseudoephedrine hydrochloride / Paracetamol / Codeine phosphate 30mg / 500mg / 9mg
Psyllium hydrophilic mucilloid 0.49g / g
Psyllium hydrophilic mucilloid 3.4g / 11g (48 doses)
Psyllium hydrophilic mucilloid 3.4g / 5.9g (30 doses)
Psyllium hydrophilic mucilloid 3.4g / 5.9g (48 doses)
Psyllium hydrophilic mucilloid 3.4g / 5.9g (single dose sachet)
Psyllium hydrophilic mucilloid 3.4g / 7g
Psyllium hydrophilic mucilloid 3.4g / 7g (48 doses)
Psyllium hydrophilic mucilloid 3.4g / 7g (72 doses)
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Pyridoxine hydrochloride 240mg
Pyridoxine hydrochloride SR 240mg
Quetiapine 100mg
Quetiapine 150mg
Quetiapine 200mg
Quetiapine 25mg
Quetiapine 300mg
Quetiapine 400mg
Quetiapine 50mg
Quetiapine XR 150mg
Quetiapine XR 200mg
Quetiapine XR 300mg
Quetiapine XR 400mg
Quetiapine XR 50mg
Quinapril 10mg
Rabeprazole sodium 20mg
Raltegravir 400mg
Ramipril 1.25mg
Ramipril 10mg
Ramipril 2.5mg
Ramipril 5mg
Ranitidine 150mg
Ranitidine 150mg (blister)
Ranitidine 300mg
Reboxetine 4mg
Rifabutin 150mg
Rifampicin 150mg
Rifampicin 600mg
Riluzole 50mg
Risedronate sodium 35mg
Risperidone 0.5mg
Risperidone 1mg
Risperidone 1mg / mL
Risperidone 2mg
Risperidone 37.5mg (+ diluent)
Risperidone 3mg
Risperidone 4mg
Risperidone 4mg (blister)
Risperidone 50mg
Risperidone 50mg (+ diluent)
Ritonavir 100mg
Rivaroxaban 10mg
Rivaroxaban 15mg
Rivaroxaban 20mg
Rosuvastatin 10mg
Rosuvastatin 20mg
Rosuvastatin 40mg
Rosuvastatin 5mg
Roxithromycin 150mg
Roxithromycin 300mg
Saccharomyces boulardii 250mg
Sacubitril / Valsartan 24/26 mg
Sacubitril / Valsartan 49mg / 51mg
Sacubitril / Valsartan 97/103 mg
Salbutamol 100mcg / dose
Salbutamol 2.5mg / 2.5mL
Salbutamol 2mg / 5mL
Salbutamol 5mg / 2.5mL
Salicylic acid / Coal tar / Benzalkonium chloride 2% / 5% / 0.2%
Salicylic acid / Coal tar / Sulfur 2% / 5% / 3%
Salicylic acid / Lactic acid 17% / 17%
Selenium sulfide 10mg / mL
Selenium sulfide 25mg / mL
Senega / Ammonium bicarbonate
Seroquel 100mg
Seroquel 25mg
Sertraline 100mg
Sertraline 50mg
Sesamum indicum seed oil
Silica, colloidal anhydrous 150mg / 5mL

14

Document 1



Simethicone 100mg
Simethicone 100mg / mL
Simvastatin 10mg
Simvastatin 20mg
Simvastatin 40mg
Simvastatin 80mg
Sitagliptin 100mg
Sitagliptin 50mg
Sitagliptin / Metformin hydrochloride 50 mg/1000 mg
Sitagliptin / Metformin hydrochloride 50mg / 1000mg
Sitagliptin / Metformin hydrochloride SR 50mg / 1000mg
Sitagliptin / Metformin hydrochloride XR 100 mg/1000 mg
Sitagliptin / Metformin hydrochloride XR 50 mg/1000 mg
Skin Basics 100% Pure Sorbolene Cream APF
Skin Basics Moisturising Sorbolene Cream with 10% Glycerine
Skin, Hair and Nails Capsules

Sodium alginate / Potassium bicarbonate / Calcium carbonate 1g / 10mL / 200mg / 10mL / 200mg / 10mL

Sodium alginate / Sodium bicarbonate / Calcium carbonate
500mg / 10mL / 267mg / 10mL / 160mg / 
10mL

Sodium bicarbonate / Cetylpyridinium chloride / Ethanol 1% w/v /  / 4.7% v/v
Sodium chloride 0.90%
Sodium chloride 7.04mg / mL
Sodium chloride 9mg / mL
Sodium chloride sachets
Sodium chloride sachets + bottle
Sodium chloride / Sodium bicarbonate + squeeze bottle

Sodium chloride / Sodium bicarbonate / Potassium chloride
5.68g / 68.58g / 1.68g / 68.58g / 0.75g / 
68.58g

Sodium citrate / Sodium lauryl sulfoacetate / Sorbitol 450mg / 45mg / 3125mg
Sodium fusidate 2%
Sodium hyaluronate 0.20%
Sodium hyaluronate / Carmellose sodium / Glycerol 1mg / mL / 5mg / mL / 10mg / mL
Sodium hyaluronate / Carmellose sodium / Glycerol multidose bottle
Sodium phosphate 19g / 118mL
Sodium valproate 100mg
Sodium valproate 200mg
Sodium valproate 500mg
Sofosbuvir 400mg
Sofosbuvir / Velpatasvir 400mg / 100mg
Solifenacin succinate 10mg (equiv. solifenacin 7.5 mg)
Sorbolene Cream (Cetomacrogol Aqueous Cream)
Sorbolene Cream with 10% Glycerin
Spironolactone 25mg
Spironolactone 25mg (bottle)
Sterculia / Frangula 62% / 8%
Stop Itch Plus Cream 12mg / g
Strepsils 0.6mg Amy / 1.2mg Dic
Stribild
Sucralfate 1g
Sulfamethoxazole / Trimethoprim 200mg / 5mL / 40mg / 5mL
Sulfamethoxazole / Trimethoprim 400mg / 80mg
Sulfamethoxazole / Trimethoprim 800 mg/160 mg
Sulfamethoxazole / Trimethoprim 800mg / 160mg
Sulfasalazine 500mg
Sumatriptan 100mg
Sumatriptan 10mg / 0.1mL
Sumatriptan 50mg
Sustagen powder 
Systane Balance Eye drops
Systane Lubricating Eye Drops
Systane Ultra
Systane Ultra Eye drops
Systane Unit Dose Lubricant Eye Drops
Tadalafil 20mg
Tamsulosin hydrochloride 400mcg
Tamsulosin hydrochloride SR 400mcg
Tapentadol 50mg
Tapentadol SR 100mg
Tapentadol SR 50mg
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Tar 2.30%
Telmisartan 80mg
Telmisartan / Amlodipine 40mg / 10mg
Telmisartan / Hydrochlorothiazide 80/25 mg
Temazepam 10mg
Temazepam 10mg (bottle)
Tenofovir disoproxil fumarate 300mg
Tenofovir disoproxil fumarate / Emtricitabine / Efavirenz 300mg / 200mg / 600mg
Terbinafine 1%
Terbinafine 10mg / g
Terbinafine 250mg
Terbinafine hydrochloride 1%
Terbinafine hydrochloride 10mg / g
Terbutaline sulfate 500mcg / dose
Testosterone undecanoate 1,000mg / 4mL (vial)
Testosterone undecanoate 1000mg / 4mL
Testosterone undecanoate 40mg
Tetryzoline hydrochloride 0.05%
Thiamine 100mg
Thyroxine sodium 100mcg
Ticagrelor 90mg
Tinidazole 500mg
Tiotropium bromide 18mcg
Tiotropium bromide 2.5mcg / actuation
Topiramate 100mg
Topiramate 200mg
Totally Natural Products Cramps Away Tablets
Tramadol hydrochloride 50mg
Tramadol hydrochloride SR 100mg
Tramadol hydrochloride SR 150mg
Tramadol hydrochloride SR 200mg
Tramadol hydrochloride SR 300mg
Tramadol hydrochloride SR 50mg
Trametinib 2mg
Trandolapril 1mg
Travoprost 40mcg / mL
Triamcinolone acetonide 0.02%
Triamcinolone acetonide 0.10%
Triclosan 10mg / mL
Trihexyphenidyl (benzhexol) hydrochloride 5mg
Trimethoprim 300mg
Trimethoprim 300mg (blister)
Ubidecarenone 150mg
Ubidecarenone / Alpha tocopherol 90mg / 70mg
UltraBiotic 45 Capsules

Ural
1.76g Sod / 0.63g Sod / 0.72g Cit / 0.89g 
Tar

Ural Granules
Urea 10%
Urea / Allantoin 25% /
Urea / Allantoin 25% / 
Valaciclovir 1000mg
Valaciclovir 500mg
Valeriana officinalis root dry / Humulus lupulus fruit dry 2.5g / 720mg
Valeriana officinalis root dry / Ziziphus jujuba var. spinosa seed dry 1g / 650mg
Valeriana officinalis root, rhizome dry 2g
Valsartan 160mg
Valsartan / Amlodipine 80mg / 5mg
Varenicline 1mg
Varenicline / Varenicline 0.5mg / 1mg
Venlafaxine 150mg
Venlafaxine 37.5mg
Venlafaxine 75mg
Venlafaxine XR 150mg
Venlafaxine XR 75mg
Ventolin Respirator Solution and Nebules 5mg per 1mL, 30mL.
Vicks VapoRub Ointment
Vildagliptin / Metformin hydrochloride 50 mg/1000 mg
Visine Original Eye Drops 0.05%
Visine Original Eye Drops 0%
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Vitaminorum Tablets
Vitex agnus-castus fruit 1000mg
Warfarin sodium 1mg
Warfarin sodium 2mg (bottle)
Warfarin sodium 3mg
Warfarin sodium 5mg
Warfarin sodium 5mg (bottle)
Wool fat / Paraffin, liquid / Paraffin, white soft
Wound dressing, hydrogel 36361338
Xylometazoline hydrochloride 0.5mg / mL
Xylometazoline hydrochloride 1mg / mL
Zinc gluconate 115.5mg
Zinc oxide 25%
Zinc oxide 32g / 100g
Zinc oxide / Benzyl benzoate 10.75% / 1.25%
Zinc oxide / Benzyl benzoate 10.75% / 1.25% (with applicator)
Zinc oxide / Benzyl benzoate 11% / 1.2%
Zinc oxide / Benzyl benzoate with applicator
Zinc oxide / Castor oil 75mg / g / 500mg / g
Zinc sulfate 50mg
Zinc Sustain Tablets
Ziprasidone 60mg
Ziprasidone 80mg
Zolpidem tartrate 10mg
Zonisamide 100mg
Zopiclone 7.5mg
Zuclopenthixol acetate 100mg / 2mL
Zuclopenthixol decanoate 200mg / mL
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